
 

KentuckyUnbridledSpirit.com                       An Equal Opportunity Employer M/F/D 

STEVEN L. BESHEAR GOVERNOR LEONARD K. PETERS SECRETARY EEEENERGY AND NERGY AND NERGY AND NERGY AND EEEENVIRONMENTNVIRONMENTNVIRONMENTNVIRONMENT    CCCCABINETABINETABINETABINET    DEPARTMENT FOR ENVIRONMENTAL PROTECTION DIVISION OF WATER 200 FAIR OAKS LANE FRANKFORT, KENTUCKY 40601 www.kentucky.gov 
 

September 25, 2013 

 

Mr. Horace Harrod 

700 West Jefferson Street 

LaGrange, Kentucky 40031 

 

  Re: Ohio River WWTP 

   KPDES No.: KY0106143 

   AI No.:3330 

   Oldham County, Kentucky 

 

Dear Mr. Harrod: 

 

 Enclosed is the Kentucky Pollutant Discharge Elimination System (KPDES) permit for the above-referenced facility.  This 
[...]
Substituting 10 for MZD, 2.321 cfs (1.5 MGD) for QT and 10,600 cfs (6850.5 MGD) for QU yields 0.00197 for MZF  

Using the calculated MZF the assigned mixing zone shall have the following dimensions. 

Linear Distance from point of discharge: 4.45  feet in any direction 

Maximum Surface Area involved: 19.8 square feet 

Volume of Receiving Water: 20.9 cfs 

The linear distance from point of discharged is determined by multiplying the width of the Ohio River, 2260 feet, by the MZF, the maximum surface area involved 

is calculated by squaring the linear distance and the volume of the receiving water is calculated by multiplying the 7Q10 of the receiving water by the MZF. 

2.7.6. Effluent Limitation Calculations Using SSTWAM 

The final effluent limits and reasonable potential calculations are performed by inputting discharge quality and quantity and receiving water quality and quantity 

into the SSTWAM spreadsheet. See Sections 3.6 and 3.7 of this fact sheet for the input information and output of SSTWAM. 

2.7.7. Reasonable Potential 

In accordance with the reasonable potential procedures outlined in Section 1.2.1, DOW has determined that biochemically degradable wastes have reasonable potential 

to cause or contribute to an excursion of specific water quality standards. Therefore DOW is proposing effluent limitations for the following pollutants: BOD5, TSS, 

Ammonia, E coli, Dissolved Oxygen, and pH. 

2.7.7.1. BOD5, Ammonia, and Dissolved Oxygen 

The water quality based effluent limitations for these parameters were developed using the QUAL2K model. The results of this model are presented in the following 

table. 

QUAL2K WASTELOAD ALLOCATION MODEL RESULTS 

Effluent Characteristics Units Minimum Monthly Average Weekly Average 

BOD5 mg/l N/A 30 45 

Ammonia (May 1 – October 31) mg/l N/A 20 30 

Ammonia (November 1 – April 30) mg/l N/A 20 30 



AI No. 3330 KPDES Permit No. KY0106143 Page No. 74 

 

 

QUAL2K WASTELOAD ALLOCATION MODEL RESULTS 

Effluent Characteristics Units Minimum Monthly Average Weekly Average 

Dissolved Oxygen mg/l 2.0 N/A N/A 

2.7.7.2. TSS 

Kentucky’s water quality standards do not include numeric criteria for TSS but includes a narrative standard (see Applicable Water Quality Criteria Table above). 

DOW has compared the TSS loading, derived using technology-based standards, from this facility with the TSS loading of the receiving water. From this 

comparison DOW has determined that this facility will not significantly increase the TSS loading on the stream therefore technology-based effluent limitations are 

adequate. 

2.7.7.3. Alkalinity 

The standard for this water characteristic states that natural alkalinity shall not be reduced by more than 25%. In order to reduce the alkalinity there must be an 

addition of acid. In reviewing quality data for the wastewaters generated by the facility DOW did not find the wastewater to be acidic. Therefore DOW has 

determined that reasonable potential does not exist and does not propose any limitations or monitoring requirements. 

2.7.7.4. Minimum Criteria 

The minimum criteria for all waters specified in 401 KAR 10:031, Section 2 are categorical and not pollutant-specific except for phenol, which has an instream 

criteria of 300 mg/l; therefore the selection of an indicator pollutant or pollutant characteristic that would adequately address the criteria is not feasible. However, 

DOW has determined that a reasonable potential exists with all dischargers to cause or contribute to an excursion of these categorical requirements. As specific 

indicator pollutants and limitations are not feasible DOW has included these criteria as part of the reopener required in all permits. 

2.7.7.5. Nutrients 

These effluent characteristics are generally associated with sanitary wastewaters and organic effluents. While this sanitary facility does include domestic 

wastewater and organic processes, these constituents are not expected to be present in significant quantities and are therefore excluded from the RPA. 

2.7.7.6. SS 

DOW has determined that sanitary treatment facilities designed, constructed, operated and maintained to comply with TSS requirements do not have a reasonable 

potential to cause or contribute to an excursion above the narrative water quality standard for SS. Therefore, DOW is not proposing any additional requirements for 

this parameter. 

2.7.7.7. Temperature, Toxic Pollutants and Nonconventional Pollutants 

Thermal pollution or heat loads are typically associated with industrial facilities where large volumes of cooling water are utilized. Toxic pollutants and 

nonconventional pollutants are generally associated with industrial activities. Sanitary wastewaters are not a significant source of thermal pollution, heat load, toxic 

pollutants or nonconventional pollutants, therefore except as noted in the following sections DOW has determined that reasonable potential for these pollutants 

does not exist and does not propose any additional requirements. 



AI No. 3330 KPDES Permit No. KY0106143 Page No. 75 

 

 

2.7.7.8. pH 

As previously stated pH is addressed under the secondary treatment or technology-based effluent standards for POTWs. In accordance with Kentucky’s RPA 

procedures, if a promulgated technology-based effluent standard exists, then the discharge has reasonable potential, and therefore effluent limitations and 

monitoring requirements shall be applied for those effluent characteristics addressed by the technology-based standard.  

2.7.7.9. Acute Toxicity 

The POTW has a design capacity of greater than 1.0 MGD. In such cases Kentucky’s RPA procedures require the imposition of whole effluent toxicity testing. 

2.7.7.10. Total Recoverable Copper 

Reasonable potential was evaluated for this parameter. Based on the requirements identified in Section Error! Reference source not found. Specific Water-

Quality Based Effluent Requirements, the analysis proposed chronic and acute monitoring. As part of the analysis, two outlying results were removed from the 

reported total recoverable copper data set. The outlier status was calculated using the Extreme Value Test (Dixon’s Test) as described by the EPA document “Data 

Quality Assessment: Statistical Methods for Practitioners” (EPA QA/G-9S). Pursuant to 401 KAR 10:031 Section 6 and 40 CFR 125.3(c)(2) as incorporated by 

401 KAR 5:080, Section 2(3), DOW will impose monthly monitoring requirements for total recoverable copper and total hardness. 

2.7.7.11. Total Recoverable Metals Cadmium, Lead, and Zinc 

Reasonable potential was evaluated for these parameters. Based on the requirements identified in Section Error! Reference source not found. Specific Water-

Quality Based Effluent Requirements, the analysis showed no potential for a violation of water quality standards. As part of the analysis, two outlying results were 

removed from the reported total recoverable cadmium data set. The outlier status was calculated using the Extreme Value Test (Dixon’s Test) as described by the 

EPA document “Data Quality Assessment: Statistical Methods for Practitioners” (EPA QA/G-9S). Therefore, DOW has determined that reasonable potential for 

these parameters does not exist and, pursuant to 40 CFR 125.3(c)(2) incorporated by 401 KAR 5:080, Section 2(3), it is DOW’s best professional judgment to 

remove monitoring requirements.  

2.7.8. Final Determination of Limits 

2.7.8.1. Ammonia, BOD5 and Dissolved Oxygen 

The effluent limitations for these parameters were derived using the QUAL2K Model which indicated that technology based standards for this discharge was 

appropriate. 

2.7.8.2. E. coli and pH 

The effluent limits for these parameters are based on the water quality standards. 

2.7.8.3. Total Residual Chlorine 

The permittee uses an ultraviolet (UV) disinfection system. Therefore, DOW has determined that reasonable potential for this pollutant does not exist and does not 

propose any additional requirements. 

2.7.8.4. TSS 

The effluent requirements for this pollutant are consistent with the technology-based standards established for biochemically degradable wastes. 



AI No. 3330 KPDES Permit No. KY0106143 Page No. 76 

 

 

2.7.8.5. Total Phosphorus and Total Nitrogen 

The monitoring requirements for these parameters are consistent with the requirements of 401 KAR 5:065, Section 2(4) [40 CFR 122.44(i)(1)(ii)]. Total Nitrogen 

is the summation of the analytical results for Total Nitrates, Total Nitrites, and Total Kjeldahl Nitrogen. 

2.7.8.6. Acute Toxicity 

Pursuant to the requirements of DOW’s EPA-approved Reasonable Potential Analysis, all facilities which are designated as major facilities are required to perform 

WET testing. POTW’s with an average design capacity of 1.0 MGD or greater are designated as major facilities. Ohio River WWTP has a design capacity of 1.5 

MGD; therefore, WET testing is required. 

2.8. Antidegradation 

The conditions of 401 KAR 10:029, Section 1, have been satisfied. This permitting action is the reissuance of a KPDES permit authorizing discharges from a 

publicly owned regional wastewater treatment plant. In accordance with 401 KAR 10:030, Section 1(3)(b)2b the approval of a POTW’s regional facility plan 

pursuant to 401 KAR 5:006 shall constitute compliance with socioeconomic demonstration and alternatives analysis of 401 KAR 10:030, Section 1(3)3. For those 

discharges subject to the provisions of 401 KAR 10:030, Section 1(3)(b)5, the permittee shall install, operate, and maintain wastewater treatment facilities consistent 

with those identified below: 

Screening, grit removal, influent flow metering, extended aeration basins in parallel, secondary clarifiers in parallel, activated sludge, ultraviolet (UV) disinfection, 

effluent flow metering, discharge to surface water, aerated sludge holding tanks, landfill disposal of sludge 

2.9. Schedule of Compliance 

The permittee will comply with all effluent limitations by the effective date of the permit except as allowed pursuant to 401 KAR 5:080, Section 6. Special KPDES 

program requirements related to new sources and new discharges shall be as established in 40 CFR 122.29, effective July 1, 2008.  

2.10. Special Conditions 

2.10.1. Pretreatment Program 

At the present time neither the current wastewater treatment system operated by the permittee nor the current users meet the conditions necessitating the 

development and implementation a pretreatment program pursuant to 401 KAR 5:057, Section 6 [40 CFR 403.8, July 1, 2006]. Although current conditions do not 

warrant a pretreatment program the permittee shall continue to enforce the general and specific prohibitions listed in Sections 1.5.1.1.1 and 1.5.1.1.2 respectively 

of this fact sheet. The permittee shall at a minimum conduct annual industrial wastes surveys to determine if there has been changes to the industrial users’ 

discharges that would necessitate the development an implementation of a pretreatment program. In the event the permittee becomes aware of a new industrial user 

or modification to an existing industrial user the permittee shall require the submission of an industrial waste survey for evaluation. Should any industrial waste 

survey indicate that a pretreatment program is required the permittee shall notify DOW within 30 days of this determination and provide a schedule not to exceed 

one year for development and implementation of the pretreatment program. The permittee shall submit to DOW an annual report by January 28
th
 of the following 

year detailing the results of the annual and any other industrial waste surveys reviewed. 



AI No. 3330 KPDES Permit No. KY0106143 Page No. 77 

 

 

2.10.2. BMP Plan 

In accordance with 401 KAR 5:065, Section 2(4) [40 CFR 122.44(k)], permits are to include Best Management Practices (BMPs) to control or abate the discharge 

of pollutants when: 1) authorized under section 304(e) of the CWA for the control of toxic pollutants and hazardous substances from ancillary industrial activities; 

2) authorized under Section 402(p) of the CWA for the control of storm water discharges; 3) numeric effluent limitations are infeasible; or 4) the practices are 

reasonably necessary to achieve effluent limitations and standards or to carry out the purposes and intent of the CWA. The permittee shall develop and implement a 

Best Management Practices (BMP) plan which prevents or minimizes the potential for the release of "BMP pollutants" from ancillary activities through plant site 

runoff; spillage or leaks, sludge or waste disposal; or drainage from raw material storage. The BMP plan will be prepared by the permittee unless the permittee can 

demonstrate through the submission of a BMP outline that the elements and intent of the BMP have been fulfilled through the use of existing plans such as the Spill 

Prevention Control and Countermeasure (SPCC) plans, contingency plans, and other applicable documents. The permittee shall submit the BMP Plan to DOW at 

least 90 days of the effective date of this permit and implementation of this plan shall be within 180 days of the effective date of this permit. 

2.11. State Conditions  

2.11.1. Outfall Signage 

The permittee shall comply with the permanent marker requirements of Part V, Section A 3 of ORSANCO’s Pollution Control Standards. 

2.11.2. Certified Operators 

Pursuant to 401 KAR 5:010 the POTW’s treatment plant shall be under the primary responsibility of a certified operator holding an active Class 2 treatment certificate: 

A treatment plant with a design capacity of more than 50,000 gallons per day, but less than or equal to two (2) million gallons per day shall be under the primary 

responsibility of a certified operator holding an active Class II, III, or IV treatment certificate.  

2.11.3. Application Monitoring 

To ensure that sufficient samples are collected and analyzed DOW is imposing annual sampling and reporting for those parameters in Section A.12, Section B.6, 

and Part D (Expanded Effluent Testing) dof KPDES Form A. The results of the application monitoring shall be submitted on an annual DMR and summarized on 

the renewal application.  



AI No. 3330 KPDES Permit No. KY0106143 Page No. 78 

 

 

3. OTHER INFORMATION 

3.1. Permit Duration 

The permit shall have a duration of five (5) years from the effective unless modified or reissued. This facility is in the Salt / Licking Basin Management Unit as per 

the Kentucky Watershed Management Framework. 

3.2. Permit and Public Notice Information  

The application, draft permit, fact sheet and public notice are available on the DOW Public Notice web page and the Department of Environmental Protection’s 

Pending Approvals Search web page at: 

http://water.ky.gov/Pages/PublicNotices.aspx:  

http://dep.gateway.ky.gov/eSearch/Search_Pending_Approvals.aspx?Program=Wastewater&NumDaysDoc=30 

Comments may be filed electronically at the following e-mail address: DOWPublicNotice@ky.gov 

Or by sending written comments to: 

Division of Water  

Surface Water Permits Branch 

200 Fair Oaks Lane 

Frankfort, Kentucky 40601 

3.3. References and Cited Documents 

All material and documents referenced or cited in this fact sheet are parts of the permit information as described above and are readily available at the Division of 

Water Central Office. Information regarding these materials may be obtained from the Division of Water’s Open Records Coordinator at (502) 564-3410 or by e-mail 

at dowopenrecords@ky.gov. 

 



AI No. 3330 KPDES Permit No. KY0106143 Page No. 79 

 

 

3.4. Location Map 

  



AI No. 3330 KPDES Permit No. KY0106143 Page No. 80 

 

 

3.5. Flow Diagram 

 

  



AI No. 3330 KPDES Permit No. KY0106143 Page No. 81 

 

 

3.6. SSTWAM Input 

 

  



AI No. 3330 KPDES Permit No. KY0106143 Page No. 82 

 

 

3.7. SSTWAM Output 

 

  



AI No. 3330 KPDES Permit No. KY0106143 Page No. 83 

 

 